



Test Report

Report No. A2230544003101

Page 1 of 5

Company Name HANGZHOU J&T ACCESSORIES CO.,LTD
Show on Report
Address NO.355,TONGLU TOWN,HANGZHOU CITY,ZHEJIANG PROVINCE

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name	STRAW HAT
Sample Color	THE TURE COLOURS
Sample Quantity	1PC
Material composition	100%STRAW
Style No.	OXS918059 Q1SHERIF
Label	OXBOW
Buyer	OXBOW
Supplier	HANGZHOU J&T ACCESSORIES CO.,LTD
Country of Destination	FRANCE
Country of Origin	ZHEJIANG
End Uses	COMMERCIAL SALE
P.O.No./Order No.	0133369
Sample Source	Client deliver
Sample Status	In good status
Sample Received Date	Oct. 20, 2023
Testing Period	Oct. 20, 2023 to Oct. 27, 2023

Test Conducted:

As requested by the applicant, for details refer to next page(s)



Hebe Wu

Hebe Wu
Lab Manager
Oct. 28, 2023

Chen Kaimin

Chen kaimin
Technical Manager

No. S675051938

Centre Testing International Pinbiao(Shanghai) Co., Ltd.
Inspection & Testing Services

No.1351, Wanfang Road, Minhang District, Shanghai, China

Test Report

Report No. A2230544003101

Page 2 of 5

Summary of Test Result(s)		
Test Item(s)	Test Standard	Test Result/Conclusion
Color Fastness to Light	ISO 105-B02:2014	See page 3
Color Fastness to Perspiration	ISO 105-E04:2013	See page 3
AZO Colorants	Refer to EN 14362-1:2012	See page 3-4
Formaldehyde	ISO 14184-1:2011(E)	See page 4
Nonylphenol Ethoxylate (NPEOs)	Refer to US EPA 3550C:2007 & US EPA 8321B:2007	See page 4

Test Request	--
*****For Further Details, Please Refer to the Following Page(s) *****	

Test Report

Report No. A2230544003101

Page 3 of 5

Tests Conducted (As Requested by the Client)

1 Color Fastness to Light (ISO 105-B02:2014)

Applicant's Requirement: Grade 4

Tested Item(s)	Test Result(Grade)	Applicant's Requirement (Grade)
	001	
Color fastness to light	>4	--

2 Color Fastness to Perspiration(ISO 105-E04:2013)

Tested Item(s)	Test Result		Applicant's Requirement
	001		
	Acid	Alkaline	
Change in Shade	4-5	4-5	--
Staining on Adjacent Fabric			
Acetate	4-5	4-5	--
Cotton	4-5	4-5	--
Polyamide	4-5	4-5	--
Polyester	4-5	4-5	--
Acrylic	4-5	4-5	--
Wool	4-5	4-5	--

3 AZO Colorants (Refer to EN 14362-1:2012)

Code	Tested Item(s)	CAS No.	Test Result (mg/kg)	MDL (mg/kg)	Client's Limit (mg/kg)
			001		
1	4-aminobiphenyl	92-67-1	N.D.	5	--
2	Benzidine	92-87-5	N.D.	5	--
3	4-chloro-o-toluidine	95-69-2	N.D.	5	--
4	2-naphthylamine	91-59-8	N.D.	5	--
5	o-aminoazotoluene	97-56-3	N.D.	5	--
6	5-nitro-o-toluidine	99-55-8	N.D.	5	--
7	4-chloroaniline	106-47-8	N.D.	5	--
8	2,4-diaminoanisole	615-05-4	N.D.	5	--
9	4,4'-Diaminodiphenylmethane	101-77-9	N.D.	5	--
10	3,3'-dichlorobenzidine	91-94-1	N.D.	5	--
11	3,3'-dimethoxybenzidine	119-90-4	N.D.	5	--
12	3,3'-dimethylbenzidine	119-93-7	N.D.	5	--
13	4,4'-methylenedi-o-toluidine	838-88-0	N.D.	5	--

Test Report

Report No. A2230544003101

Page 4 of 5

Code	Tested Item(s)	CAS No.	Test Result (mg/kg)	MDL (mg/kg)	Client's Limit (mg/kg)
			001		
14	6-methoxy-m-toluidine	120-71-8	N.D.	5	--
15	4,4'-methylene-bis-(2-chloro-aniline)	101-14-4	N.D.	5	--
16	4,4'-oxydianiline	101-80-4	N.D.	5	--
17	4,4'-thiodianiline	139-65-1	N.D.	5	--
18	o-Toluidine	95-53-4	N.D.	5	--
19	2,4-diaminotoluene	95-80-7	N.D.	5	--
20	2,4,5-trimethylaniline	137-17-7	N.D.	5	--
21	2-methoxyaniline	90-04-0	N.D.	5	--
22	4-aminoazobenzene	60-09-3	N.D.	5	--
23	2,4-xylidine	95-68-1	N.D.	5	--
24	2,6-xylidine	87-62-7	N.D.	5	--

Remark: The results of additional amines (23-24) are reported for reference only.

4 Formaldehyde (ISO 14184-1:2011(E))

Tested Item(s)	Test Result (mg/kg)	MDL (mg/kg)	Client's Limit (mg/kg)
	001		
Formaldehyde	N.D.	16	--

5 Nonylphenol Ethoxylate (NPEOs) (Refer to US EPA 3550C:2007 & US EPA 8321B:2007)

Tested Item(s)	Test Result (mg/kg)	MDL (mg/kg)	Client's Limit (mg/kg)
	001		
Nonylphenol Ethoxylate (NPEOs)	N.D.	50	--

Remark: -MDL = Method Detection Limit
 -N.D. = Not Detected (<MDL)
 -mg/kg = ppm = parts per million

Test Report

Report No. A2230544003101

Page 5 of 5

Tested Sample/Part Description

No.	CTI Sample ID	Description
1	001	Assorted woven fabric

Photo(s) of the sample(s)

**Statement:**

- 1.This report is considered invalidated without approval signature, special stamp;
- 2.Company name and address show on report , the sample(s) and sample information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;
- 3.The test result(s) shown in this report refer(s) only to the sample(s) tested,the test was arranged according to the sample(s) quantity provided from client as required;
- 4.Without written approval of CTI, this report can't be reproduced except in full;
- 5.Except for the requirement of the client, the test results and the conformity assessment in this report do not take the uncertainty into account.

*** End of Report ***

Appendix

Client Reference Photo(s) (Non-tested sample(s))

